SPORTON LAB.

FCC RF Test Report

Report No. : FG051228C

LTE Band 41

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

pectrum s um &
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,502601 GHz 18.64 dBm nd@ down 14.206 MHz M1 2.509104 GHz 16.66 dBm nd@ down 14,146 MHZ
T1 1 2,496367 GHz -7.62 dBm nd8 26.00 dB T1 L 2.498427 GHz -6.686 dBm nd8 26,00 d8
T2 1 2,510573 GHz -7.19 dBm Q factor 176.2 T2 1 2.510573 GHz -7.90 dBm Q factor 177.4
L I 4 - [S JL 4
Date: 16.JUN.2020 04:14:00 Date: 16 JUN.2020 041421
Spectrum s pectrum &
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,595158 GHz 18.01 dBm nd@ down 14.386 MH2 M1 2.597555 GHz 17.43 dBm nd@ down 14,206 MHZ
T1 1 2,585837 GHz -7.63 dBm nd8 26.00 dB T1 L 2,585957 GHz -6.62 dBm nd8 26,00 d8
T2 1 2,600223 GHz -7.67 dBm Q factor 1B0.4 T2 1 2.600253 GHz -8.84 dBm Q factor 181.7
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pectrum s pectrum &
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2.680762 GHz 17.68 dBm nd@ down 14,398 MHz ML 2.677525 GHz 17.25 dBm nd@ down 14,356 MHz
T fy 2.675367 GHz -7.94 dam nds 26.00 dB T L 2.675457 GHz -8.15 dam nds 26,00 da
T2 1 2.689753 GHz -6.13 dBm Q factor 185.4 T2 1 2.689813 GHz -6.62 dBm Q factor 186.5
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051228C

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

Date: 16.JUN 2020 04:18:02

tm lm
v v
Ref Level 26.00 GBm  Offset 6,00 db @ RBW 1 MHZ RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,498687 GHz 22.48 dBm nd@ down 20.02 MHz M1 2.504921 GHz 21.26 dBm nd@ down 20,02 MHZ
TL 1 2,49605 GHz -3.91 dBm nd8 26.00 dB T1 L 2.45597 GHz -5.18 dBm nd8 26.00 dB
T2 1 2,51607 GHz -3.57 dBm Q factor 124.8 T2 1 2.51599 GHz -4.64 dBm Q factor 125.1
L I 4 - [S JL 4
Date! 16.JUN.2020 04:17:01 Date: 16, JUN.2020 04117.22
ectrum t"? pectrum ["5“
Ref Level 26.00 GBm  Offset 6,00 db @ RBW 1 MHZ RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,597436 GHz 21.46 dBm nd@ down 20.22 MHz M1 2.598275 GHz 21.37 dBm nd@ down 19,98 MHZ
TL 1 2,58293 GHz -4.68 dBm nd8 26.00 dB T1 L 2.58301 GHz -5.12 dBm nd8 26.00 dB
T2 1 2,60315 GHz -4.91 dBm Q factor 128.5 T2 1 2.60299 GHz -4.51 dBm Q factor 130.0
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Date: 16.JUN.2020 04.18:22

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Date: 16.JUN.2020 D4 38:07

Spectrum [ Spectrum | =
Ref Level 26.00 dém  Offset 6,00 db & RBW 1 MHz Ref Level 26.00 dém  Offset 5.00 dB & RBW 1 MHz
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT I Att 30de SWT 57 p: @ YBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2681279 GHz 21,66 dém ndB down 19.94 MHz ML 2.888072 GHz 20,63 dém ndB down 20,42 MHz
T1 1 267001 GHz -4.93 dBm nds 26.00 d8 T1 1 2.66989 GHz -5.31 dém ndé 26.00 d8
T2 1 2,68995 GHz -4.23 dBm  factor 134.5 T2 1 2.69031 GHz -5.43 dBm  factor 1315
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051228C

LTE Band 41

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Date: 16.JUN.2020 04:10:39

Cate: 16.00N.2020 04.13.40

pectrum s um &
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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T Ref | Tr K-val ¥-val Functi Function Result T Ref | Tr X-val ¥-val Functi Function Result
ML f 2,499059 GHz 17.55 dam nd8 down 4.805 MHz ML 2.497923 GHz 18.18 dam nd8 down 9.77 Wz
T1 1 2,496072 GHz -8.84 dBm nd8 26.00 dB T1 L 2,498085 GHz -7.63 dBm nd8 26,00 d8
T2 1 2,500878 GHz -8.48 dBm Q factor 520.1 T2 1 2.505835 GHz -8.76 dBm Q factor 255.7
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Date! 16.JUN.2020 04:08:3% Date: 16 JUM.2020 041140
Spectrum s pectrum &
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result |
ML f 2.504349 GHz 18.46 dsm nd8 down 4.505 MHz ML 2.503599 GHz 19.82 dam nd8 down 9.77 Wz
T1 1 2,590652 GHz -6.96 dBm nd8 26.00 dB T1 L 2,588085 GHz -6.56 dBm nd8 26,00 d8
T2 1 2,595348 GHz -7.71 dBm Q factor 552.5 T2 1 2.597855 GHz -5.57 dBm Q factor 265.5
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Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT 126us @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2,688159 GHz 17.25 dBm ndB down 4,655 MHz ML 2.691064 GHz 17.63 dBm nd@ down 9,63 MHZ
T fy 2,685072 GHz -8.89 dam nds 26.00 dB T L 2580185 GHz -8.36 dam nds 26,00 d8
T2 1 2689928 GHz -6.71 dBm Q factor 553.7 T2 1 2.689815 GHz -6.45 dBm Q factor 278.4
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051228C

LTE Band 41

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

pectrum s um &
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  57us @ VBW 3IMHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
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P MI[1] 17.52 dbm)| N . 21.15 dBm)|
20 . - ~ 2.5099440 GHzZ| 20 m—— 2.5021240 GHz
e [Merapn | N e i 26.00 dB ,/ 26.00 dB
1 T Bw 14.146000000 MHz| 10 7 \ 20.140000000 MHZ|
| Q factor 177.4) { Q factor \ 124.2
od 0d - —
ki ¥
-10 dém . -10 dBm 7 \
204 \ et T T —
2rcey oy e (e -
AP -
-0 d -30 d
40 -40
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,509944 GHz 17.52 dBm nd@ down 14.146 MH2 M1 2.502124 GHz 21.15 dBm nd@ down 20,14 MHZ
T1 1 2,496457 GHz -6.58 dBm nd8 26.00 dB T1 L 2,49589 GHz -5.37 dBm nd8 26,00 d8
T2 1 2,510603 GHz -8.31 dBm Q factor 177.4 T2 1 2.51603 GHz -4.57 dBm Q factor 124.2
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Date: 16.JUN.2020 0414:41 Date: 16 JUN.2020 041742
Spectrum s pectrum &
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  57us @ VBW 3IMHz  Made Auto FFT
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(@ 17k Max (@17 Max
P MI[1] 17.95 dbm)| N MLH‘J 20,43 dBm)|
20 e 2.5885040 GHz 20 — g ‘\V 2.5975950 GHz,
™ AR 26.00 dB| i nde kS 26.00 dB|
1 Bu 1 14.206000000 MHz 10 7 Bu \ 20.140000000 MHz
Q factor 182.2] J Q factor \ 129.0
od 0d 7 ,\
-10 dém -10 dém }l T
! /
20 df 7 -20d — —
N n S . .
3 8 EAN Gl B ry =od
40 -40
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,588504 GHz 17.35 dBm nd@ down 14.206 MHz M1 2.597595 GHz 20.43 dBm nd@ down 20,14 MHZ
T1 1 2,585867 GHz -9.40 dBm nd8 26.00 dB T1 L 2,58297 GHz -5.03 dBm nd8 26,00 d8
T2 1 2,600073 GHz -8.29 dBm Q factor 182.2 T2 1 2.60311 GHz -5.94 dBm Q factor 129.0
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Date: 16.JUN.2020 04:15:41 Date: 16 JUM.2020 04'18.42
pectrum s pectrum &
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  57us @ VBW 3IMHz  Made Auto FFT
SGL Count 100,100 SGL Count 100/100
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CF 2.6825 GHz 1001 pts an 30.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2.679863 GHz 15.97 dBm nd@ down 14,326 MHz ML 2.674006 GHz 19.92 dBm nd@ down 20,26 MHz
T fy 2.675247 GHz -9.88 dam nds 26.00 d8 T L 266985 GHz -6.33 dam nds 26,00 da
T2 1 2.689573 GHz -6.48 dBm Q factor 167.1 T2 1 2.69011 GHz -6.19 dBm Q factor 132.0
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s=amranas. FCC RF Test Report Report No. : FG051228C

Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH - - - - 4.50 4.50 9.03 8.99 | 1349 | 13,52 | 18.34 | 18.42
Middle CH - - - - 4.52 4.47 9.05 9.05 | 1352 | 13.46 | 18.26 | 18.42
Highest CH - - - - 4.49 4.49 9.05 8.97 | 13.37 | 13.43 | 18.50 | 18.18
Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.49 - 9.03 - 13.49 - 18.26 -
Middle CH - - - - 4.47 - 8.99 - 13.40 - 18.22 -
Highest CH - - - - 4.46 - 9.05 - 13.46 - 18.18 -
Sporton International (Kunshan) Inc. Page Number : A8B3 of A314
TEL : +86-512-57900158 Report Issued Date : Aug. 24, 2020
FAX : +86-512-57900958 Report Version : Rev. 01
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051228C

LTE Band 41

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum

Ref Level 26.00 dém  Offset 6,00 db & RBW 100 kHz

um

Ref Level 26.00 dém  Offset 6.00 dB & RBW 100 kHz

Mode Auto FFT

Date: 16.JUN 2020 04:07:49

Date: 16.JUN.2020 04.08.08

o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT  19us @ VBW 300 kHz
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- M1k 1838 dBm) P N ™M1[1] 16.62 dBm)
20 = N ~ x 2.49970900 GHz 2 - - T 2.49830000 GHz
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70 d 70 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.4985 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,499709 GHz 18.38 dam ML 2.4983 GHz 16.62 dam
T1 1 2,4962522 GHz 13.70 dBm Oce Bw 4,495504496 MHz T1 L 2,4962522 GHz 12.53 dBm Oce Bw 4.495504496 MHz
T2 1 2,5007478 GHz 13.94 dam T2 1 2.5007478 GHz 12.62 dam
L I 4 - [S JL 4

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date: 16.JUN 2020 04:08:49

Date: 16.JUN.2020 04.08.08

Spectrum s pectrum &
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
. 17.79 dBm B 17.08 dBm)|
20 1 220100 GHZ| 20 N 2.59496800 GHz
™ 5424515 MHz PPN fo e 4.465534466 MHz
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Tod 70 d
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,597201 GHz 17.79 dam ML 2.504968 GHz 17.08 dam
T1 1 2,5907423 GHz 13.16 dBm Oce Bw 4.5154B4515 MHz T1 L 2.5007722 GHz 12.56 dBm Oce Bw 4.455534466 MHz
T2 1 2.5952577 GHz 13.06 dam T2 1 2.5052378 GHz 11.93 dam
L ] J V- \ JU J ) v

Highest Channel

/ 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

pectrum t“‘? pectrum l"%‘
Ref Level 26.00 GBm  Offset 6.00 0B w RBW 100 knz Ref Level 26.00 GBm  OFfset 6.00 OB = RBW 100 kHz
j= Att 30de  SWT 19 ps @ VBW 300 kHz Mode auto FFT b Att 30 dB SWT 19 ps @ VBW 300 kHz Mode auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max | C e
s Mi[1] 17.19 dBm| . Mi[1] 16.41 dBm|
20d — % I 2.68662100 GHz| 20d _ 2.68660100 GHz|
. Py F‘ SV ALVl LV BT VA A v 4.485514486 MHz| . A B, (S 4.485514486 MHz
bt . 1 .
/ \ \
o :, \ o )
-10 dém / 5 -10 deém |
-20 df o ]' - - -20 dBm= \ ——] =
T P e M - NN
-30 df =30 di
_an -40
-50 d -Sod
-60 dom -60 dbm
70 df -70 d
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.6875 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
M1 1 2.686621 GHz 17.19 dBm M1 2.686601 GHz 16.41 dBm
T py 26852522 Gz 10.87 dem oce Bw 4.485514485 MHz T1 L 2.6852622 GHz 11.01 dem oce Bw 4485514485 MHZ
T2 1 2.6897378 GHz 12.04 dBm T2 1 2.6897478 GHz 10.73 dBm
L I J ). \ )i J V-
Date: 16.JUN.2020 04:09:49 Date: 16.JUN.2020 04:10:09
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051228C

LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

L J

Date: 16.JUN 2020 04:10:49

pectrum s um &
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
. 18.98 dBm B - 19.64 dBm)|
20 2.4985420 GHz| 20 N~ Fayid 2.4993420 GHz
9.030969031 MHz J T £.991008991 MHZ]
mn 10
]
od 0d 7
-10 dom -10 dem +
20 ¢ o i~/ ~ o
AT T VT I -2Qdecr—r .
-0 d -30 d
40 -40
50 df =50 di
60 dgm -60 dBm
70 d 70 di
CF 2.501 GHz 1001 pts Span 20.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.498542 GHz 18.98 dam ML 2.499342 GHz 19,64 dam
T1 1 2,4964045 GHz 13.60 dBm Oce Bw 9.030965031 MHz T1 L 2.4565245 GHz 11.68 dBm Oce Bw £.991008991 MHz
T2 1 25055165 GHz 14.03 dam T2 1 2.5055155 GHz 11.63 dam

JL

Date: 16.JUN.2020 041110

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L J b e

Date: 16.JUN 2020 04:11:50

Spectrum s pectrum &
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
- M1 ™M1[1] 18.67 dBm) P M1 18.04 dBm)
20 2.5906020 GHz| 20 1 P — 2.5956370 GHz|
050949051 MHz 7 S e alihed 050949051 MHz
mn 10
! \
d " ! A
o . 0 1
-10 dom . -10 dem ¢
-20 df -20 de ’!
. n \ \ i ~
g e TV \ A \ T = L~
i vy k]
40 -40
50 df -50 di
60 dgm -60 dém
70 d 70 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2590602 GHz 18.67 dam ML 2.505637 GHz 18.84 dam
T1 1 2,5864045 GHz 13.75 dBm Oce Bw 9.050943051 MHz T1 L 2,5854645 GHz 13.36 dBm Oce Bw 9.050949051 MHz
T2 1 2,5975355 GHz 14.32 dBm T2 1 2.5975155 GHz 11.54 dam

JL

Date: 16.JUN.2020 041210

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

pectrum t = pectrum =
Ref Level 26.00 dém Offset 6.00 dB & RBW 300 kHz Ref Level 26.00 dém  Offset £.00 dB & RBW 300 kHz
o At 0B SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT 126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
. mil1 i} 19.01 dBm|
20 T3 A 2 20d ~ X 2.6875570 GHz
b - 2 N =S P 6875570 G
. i aad Y o i 9.050940051 MHz . e i otfe B Vg 8071028971 MHz
1 ; 1
/ \ ! \
0 d f + 0 d -
/ \ \
-10 dBm /_/, - -10 dém T
20 d A= SN | oo = e \
R Y = —~ o K ~
-a0d -30 di
a0 -40
50 d -0 d
-60 dBm -60 dém
70 df -70 di
CF 2.6B5 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2887557 GHz 19.55 dBm ML 2.887557 GHz 19.01 dBm
T1 1 26804845 GHz 13.97 dém Oce Bw 9.050945051 MHz T1 1 2.6B05045 GHz 12.73 dém Oce Bw 8.97102B971 MH2z
T2 1 26695355 GHz 12.38 dBm T2 1 2.6894755 GHz 11.90 dBm
L ] J ) - \ JU ) ) e
Date: 16.JUN.2020 041250 Date: 16.4UN.2020 04:13:10
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051228C

LTE Band 41

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Date: 16.JUN 2020 04:13:50

Date: 16.JUN.2020 04.14:10

Spectrum s Spectrum &
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz Mode auto FFT o Att a0dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
P M MI[1] 17.69 dbm)| N ML MI[1] 18.36 dBm
20 = B A 2.5026910 GHz 20 T - 2.4985250 GHz
N Forp VAW L el W 13486513487 MHZ| . T gy, = e [V 13.516483516 MHz|
e . v 1 :
[ !
od f ! o !.
| !
-10 dom } 4 -10 dem i k
20 Y \' -20 d _— f
e LTS e ST | EETE S SreNr iy
-0 d -a0d
40 -40
50 d -50 de
60 dgm -60 dém
70 d 70 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz CF 2.5095 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.502691 GHz 17.69 dam ML 2.498525 GHz 18.36 dam
T1 1 2,4967268 GHz 12.41 dBm Oce Bw 13.486513487 MHz T1 L 2.4967268 GHz 10.10 cBm Oce Bw 13.516483516 MHz
T2 1 2.5102133 GHz 11.42 dom T2 1 2.5102433 GHz 12.18 dam
L L J L L J

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Date: 16.JUN.2020 04:15:51

DCate: 16.00N.2020 04:16:11

Spectrum s Spectrum &
Ref Level 26.00 GBm  Offset 6.00 ob w RBW 300 knz Ref Level 26.00 GBm  OFfset 6.00 OB = RBW 300 kHz
o Att 30de SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o Att a0dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1P% Max [0 10k Mar
- o ™MIL1] 17.92 dbm| P CTIEN] 17.66 aBm|
20 T X - . e 2.5894640 GHz 20 - b4 . 2.5958170 GHz
R T A e i 13.516483516 MHz| ) 2 s AN e bR el T 13.456543457 MHz
e ! 1
7 I
/ | |
od ] od - T
4 | |
-10 dBm: Jl ‘\ -10 dém 7
-20 df -20 de
L " ~ 1l A
e N ) I P A~ )
a0 T v = o | . LAy
B AT ) LITRT
40 40
50 d -50 di
-60 dem -60 dBm
ad -70d
CF 2,593 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 T 2,589464 GHz 17.32 dem ML 2.595817 GHz 17.65 dBm
TL 1 2,5862268 GHz 13.55 dam Oce Bw 13.516483516 Mz 1 L 2.5662667 GHz 10.93 dem Oce Bw 13456543457 MHz
T2 1 2,5997433 GHz 13.98 dam T2 1 2.5997433 GHz 12.30 dem
L I 4 - [S JL 4 -
Date: 16.JUN 2020 04:14:51 Date: 16 JUN.2020 041511
Spectrum s Spectrum &
Ref Level 26.00 GBm  Offset 6.00 ob w RBW 300 knz Ref Level 26.00 GBm  OFfset 6.00 OB = RBW 300 kHz
o Att 30de SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o Att a0dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
I MiL1] 13.03 dbm| M1E3] 17.57 dbm
20d N = - A AT 2.6779450 GHz 20d . x 2.6862160 GHz
bl D R i o i 13366633367 MHz G | A/ By 13426573427 MHz
10 7 1 10 7 ]
’ / | " / \
o f T o i T
/
-10 dém - b -10 dem 1 |
o / hl - [ \
b Y = h S
N BTN VA A i) \ \ Ay
o ! RN VoV P WA NV /Y W/ S W
40 -40
s0d -50 df
-60 dom -60 dbm
70 df -70 d
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.6825 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2677945 GHz 19.03 dem ML 2.666215 GHz 17.57 dem
T py 2,6758167 GHz 12.94 dam oce Bw 12.356633367 MHz T1 L 2.6757867 GHz 10.90 dem oce Bw 13.426573427 Mz
T2 1 2,6891833 GHz 12.81 dém T2 1 2.6692133 GHz 12.45 dBm
L JL ] GHINNANND e L JL ] GRINNANED wa

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1243

Page Number
Report Issued Date
Report Version

1 A86 of A314
: Aug. 24, 2020

Rev. 01



s=amranas. FCC RF Test Report Report No. : FG051228C

LTE Band 41

pectrum s um &
Ref Level 26.00 dbm  Offset 6,00 0B @ RBW 1 MHZ RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30dE SWT  5.7ps @ VBW IMHz  Mode Auto FFT o Att 30de SWT  57us @ VBW 3IMHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
. 21.22 dBm)| B 20.91 dBm
20 N S —— 2.5092370 GHz 20 T - = et 2.5089570 GHz
v 18.941650942 MHz b \ 18.421578422 MHz
10 . 10 1
0d - 0d /
I‘I’
-10 dom 7 . -10 dem
P T P | —
r20-dBm S = —sadBm -
-0 d -30 d
40 -40
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.506 GHz 1001 pts Span 40.0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.509237 GHz 21,22 dBm ML 2.508957 GHz 20,91 dBm
T1 1 2,4968492 GHz 13.44 dBm Oce Bw 18.341656342 MHz T1 L 2.4960891 GHz 13.14 dBm Oce Bw 18.421576422 MHz
T2 1 2,5151908 GHz 13.38 dBm T2 1 2.5153107 GHz 14.14 dBm
L I 4 - [S JL 4
Date! 16.0UN 2020 0416:51 Date: 16 JUM.2020 041712
Spectrum s pectrum &
Ref Level 26.00 dbm  Offset 6,00 0B @ RBW 1 MHZ RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30dE SWT  5.7ps @ VBW IMHz  Mode Auto FFT o Att 30de SWT  57us @ VBW 3IMHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™11 N 21.50 dBm)| - MI[1] 19.79 dBm
20 d T = Hl 2.5983150 G 20d 2.5 4 y
T —— — e 2.5983150 GHz = —— et PSRNV 2.5944390 GHz]
7 \/ ~—
R Y v J\ 18.261730262 MHz ) ¥ cc Bre \\, 18.421578422 MHz
e 1 -
7 \ L
2 [ \ 0a { \
! |
-10 dem / \ -10 dam ‘ }
/ \ / \
20 df — e 2R — —1 —- —
o = —_ JQ VIR = = g m———
A0 30 di
0 -40
50 df 50 df
60 dgm -60 dém
70 d 70 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.508315 GHz 21,58 dam ML 2.504439 GHz 19.79 dam
T1 1 2,5838492 GHz 13.74 dBm Oce Bw 18.261738262 MHz T1 L 2,5838092 GHz 12.95 dBm Oce Bw 18.421576422 MHz
T2 1 2.6021109 GHz 13.89 dam T2 1 2.5022308 GHz 12.97 dam
L ] J V- \ JU J ) v
Date: 16.JUN.2020 04:17:52 Date: 16 JUM.2020 0418112
pectrum s pectrum &
Ref Level 26.00 dbm  Offset 6,00 0B @ RBW 1 MHZ RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30dE SWT  5.7ps @ VBW IMHz  Mode Auto FFT o Att 30de SWT  57us @ VBW 3IMHz  Made Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
Mi[1] 20.74 dBm) Wpilil 20.80 dbm)
20 di == s -./-\ 2.6722080 GHz| 20 a1 . = e e 2.6835960 GHz
1 1 -
i T 7 |
d 4 i { \
o .‘I o {
-10 dBm ]‘ \\ -10 dBm ; \
PR el — - / -
-z — [~20.dEn ——— 7 ~
30 df 30 de
40 -40
50 d 50 d
-60 dBm -60 dem
70 df -70 d
CF 2.68 GHz 1001 pts Span 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2.672208 GHz 20,74 dBm ML 2.683596 GHz 20,80 dBm
T fy 2.6707293 GHz 14,02 dam oce Bw 18.501498501 MHz T L 2.5708891 GHz 1230 dam oce Bw 18.181B1B1827 MHZ
T2 1 26892308 GHz 14.10 dBm T2 1 2.6890709 GHz 12.65 dBm
L J J ) e L Jjd ] ]
Date: 16.JUN.2020 0437:57 Date: 16.4UN.2020 04:31.45
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051228C

LTE Band 41

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Date: 16.JUN 2020 04:08:29

Spectrum s pectrum &
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
- MAE1] 17.71 dBm) P ™M1[1] 19.390 dBm)
20 Y 2.49956000 GHz| 20 B - 2.50 60 GHzZ
A\ 4.485514486 MHz v 9.030969031 MHZ]
mn 10 \
| { \
od : 0d
] T T
/ | /
-10 dom + Y -10 dem : l\
\ i \
o4 A - oy d e
T P AT 3 Tk I e W)
AT N TN
-0 d -30 d
40 -40
-50 df =50 di
60 dgm -60 dém
Tod 70 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.499569 GHz 17.71 dam ML 2.504536 GHz 19,30 dam
T1 1 2,4962522 GHz 13.01 dBm Oce Bw 4,485514456 MHz T1 L 2,4965045 GHz 12.11 cBm Oce Bw 9.030969031 MHz
T2 1 2,5007378 GHz 12.11 dam T2 1 2.5055355 GHz 13.04 dam
L L J L L J

Date: 16.JUN.2020 04:11:30

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Date: 16.JUN 2020 04:09:29

pectrum s um &
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 17.81 dBm) ™M1[1] 19.95 dBm)
20d o 2.59271000 GHz, 20d T w4 2.5943190 GHz
~ et \ o . -~ A N N =] - 5943 3
N 7 i W-‘ O T2 4.465534466 MHz| ) y N VAN N o B 8.991008991 MHz
e 1
Il
| 1 ! 4
od - 0 “
{ \ !
-10 dém F & -10 dém +
{
-20 df + 1 -20 de X
J | i\ W |
"~ N e N " e R
Ay var = - v -4fde = =
0 -40
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50271 GHz 17.81 dam ML 2.504319 GHz 19,95 dam
T1 1 2,5907622 GHz 12.54 dBm Oce Bw 4,455534456 MHz T1 L 2.5854545 GHz 14.08 dBm Oce Bw £.991008991 MHz
T2 1 2.5952278 GHz 10.13 dam T2 1 2.5974755 GHz 11.95 dam
L L J L L J

Date: 16.JUN.2020 04:12:30

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

pectrum s um &
Ref Level 26.00 GBm  Offset 6.00 Gb @ RBW 100 kHZ Ref Level 26.00 cbm _ Offset 6.00 db @ RBW 300 kHZ
j= Att 30de  SWT 19 ps @ VBW 300 kHz Mode auto FFT b Att 30 dB SWT 126 us ® VBW 1MHz Mode auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max | C e
Mi[1] 16.81 dBm| Mi[1]
20d 2.68606100 GHz 20d T ok T ~ e T 2.6818630 GHz
o el el 4.455544456 MHz, . - A Rttt A P gl 0.050949051 MHz
bt : 1 1
od T od T T
-10 d8m i -10 dbm T k
20 d / 20 df -
Iy e e — S e— ]
~30 df =30 di
40 -40
50 di -50 di
-60 dBm -60 dam
70 df -70 d
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.685 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
M1 1 2.686061 GHz 16.81 dBm ML 2.681863 GHz 19.32 dBm
T py 26852822 Gz 10.85 dam oce Bw 4.455544456 MHz T1 L 25804645 GHz 12.97 dem oce Bw 9.050949051 MHz
T2 1 2.6897378 GHz 10.54 dBm T2 1 2.6895155 GHz 12.96 dBm
L JU J L JL J
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saronas. FCC RF Test Report

Report No. : FG051228C

LTE Band 41

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

Date: 16.JUN 2020 04:14:31

Spectrum s pectrum &
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30dE SWT 12.6ps @ YBW 1MHz Mode auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- ™M1[1] 17.26 dBm) P 20.60 dBm
20 044890 GHz 20 T avat: 2.5089960 GHz,
R h- /xvno'?rm?wfx. 13.486515487 MHz ) 7 § 18.261738262 MHz
1 - 1
i / \
d / d / \
o 0
| | 1
-10 dém ! 4 -10 dm L
/ -~ —, .
| L — o B
20 ¢ e S, -
N A Y PevawaY T AA T,
-0 d -30 d
0 -40
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2504489 GHz 17.26 dam ML 2509996 GHz 20,68 dBm
T1 1 2,4967067 GHz 9.05 dBm Oce Bw 13.486513487 MHz T1 L 2,497009 GHz 12.36 dBm Oce Bw 18.261736262 MHz
T2 1 2.5102732 GHz 11.43 dam T2 1 2.5152707 GHz 14.88 dam
L L J L L J

Date: 16.JUN.2020 04:17.32

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Date: 16.JUN 2020 04:15:31

pectrum s um &
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30dE SWT 12.6ps @ YBW 1MHz Mode auto FFT o Att 30de SWT  57us @ VBW 3IMHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- M1 ™M1[1] P 20.50 dBm
20 X 2.5880250 GHz| 20 = — 2.5968760 GHz|
1 SN Al A wal N R
R e Ve pem M O e~ Y 13.996605397 MHz . 18.221778222 MHz
u T T 1 X
/ Y
2 i l\ o J: ¥
|
-10 dém . . -10 dBm f‘ .
| | \
20 d - -20 di - —
] ] A f——
- v alfnl~s a1 30 de
WAy v Ny "
0 -40
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2588025 GHz 17.45 dam ML 2.505876 GHz 20,50 dBm
T1 1 2,5863167 GHz 11.41 dBm Oce Bw 13.396603397 MHz T1 L 2,5838591 GHz 12.69 dBm Oce Bw 18.221776222 MHz
T2 1 2.5997133 GHz 12.62 dam T2 1 2.5021109 GHz 12.95 dam
L L J L L J

Date: 16.JUN.2020 04.18:32

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

Date: 16.JUN.2020 04:16:31

pectrum t"‘? um l“%‘
Ref Level 26.00 dém  Offset 6,00 db & RBW 300 kHz Ref Level 26.00 dém  Offset 5.00 dB & RBW 1 MHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mif1] 17.22 dBm| k mif1] 20.53 dBm
204 = 4 26787840 GHzZ 204 g = M 2.6801600 GHz,
. PrprnS | Ve B VT 13.456543457 MHz| . v Oce By \( 18.181818182 MHz
1 ¢ 1 "
| / 3
; | + /
o 7 | 0 1
-10 dBm L -10 dbm /
N / —
-z0d 20 dam _ |- —
/ - |~ "
L Ry, NS ¥
PR . i/ S5
a0 -40
50 d -0 d
-60 dém -60 dém
70 df -70 di
CF 2.6825 GHz 1001 pts pan 30.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2678784 GHz 17.22 dém ML 2.68018 GHz 20,53 dém
T1 1 26757867 GHzZ 12.22 dBm oce Bw 13.456543457 MHz T1 1 2.6708891 GHz 12.61 dBm oce Bw 18.181818182 MHz
T2 1 26692433 GHz 11.78 dBm T2 1 2.6890709 GHz 12.54 dBm
L L J L JL J

DCate: 16.00N.2020 04.32.06

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1243

Page Number : A89 of A314
Report Issued Date : Aug. 24, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051228C

Conducted Band Edge

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

m
cctrum #) @)|("spectrum =
Ref Level 30.00 dBm  Offset 10.28 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.28 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
20 d!ﬂﬁ'” SPURIOUS _LINE_ABS PABS 1 zudki&'p 'P”Rlll‘\l JS_LINE ABS PASS
10 dBm /\I 10 dBm | !
il
0 dem [ 1 0 dBm .H 1
-10 dBm
-10 dBm : L\ ,l \_|
o | 20 cem |
SPURIOUS_LINE_ABS k )
-30 dBm—|
-30 dém f m
|
B
40 dem VAT TR ) .
I P PN, S0
SO dBT L
-60 dem
-60 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz | |Er et =
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit 2,685 GHz 2.690 GHz 100.000 kHz 2.6B8969 GHz 23.15 dBm -6.85 db
2.475 GHz 2.490 GHz 1.000 MHz 2,48930 GHz -40.29 dém -15.29 dB 2.690 GHz 2.691 GHz | 100.000 kHz 2.69001 GHz -14.25 dBm -4.25 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49498 GHz -27.66 dém -14.66 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69110 GHz -20.73 dBm -10.73 de
2.485 GHz 2.496 GHz 50.000 kHz 249559 GHz -14.24 dBm -l.24ds 2,695 GHz 2,606 GHz 1,000 MHz 2,69546 GHz -36.83 dBm -23.83 dB
2.496 GHz 2.501 GHz 100.000 kHz 2.49631 GHz 22.45 dBm 7S5 5.696 GHz 2.715 GHz 1,000 MH2 2.70185 GHz 37.46 dBm C12.46 dB
Y —
i [ | N ™)
Date: 24.JUN.2020 09:42:30

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

P

um

Sp

um

Ref Level 30,00 dém Offset 10.28 db

Mode Auto Sweep

D

Ref Level 30.00 dBm  Offset 10.28 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PABS | SPURIGIECHNEKABS PAES
20 d!ﬂr‘%‘” PURIOUS INE_ABS PABS 20 dl&H‘.‘P' SPURIOUS _LINE_ABS PASS
10 dBm w
0 dem { dem l
-10 dém 10 dem \
-90 darn. i -20 dem
SPURIOUS_LINE_ABS
-30 dBm o -30 dem W
— -40 dBm oy,
-40 dBm R RN
-50 dBm
Bm
-60 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.501 6Hz | |55 E50e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraguency |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.6B8619 GHz 9.84 dBm -20.16 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48989 GHz -26.71 dém -1.71 d8 2.690 GHz 2.691 GHz | 100.000 kHz 2.69001 GHz -23.76 dBm -13.76 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49500 GHz -19.43 dém -6.43 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69144 GHz -19.38 dBm -5.38 dB
2,455 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -26.89 dBm -13.89 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69510 GHz 26.13 dbm Z13.13 dB
2,496 GHz 2.501 GHz 100,000 kHz 2,49940 GHz 10.15 dBm -19.85 di 2.606 GHz 2.715 GHz 1,000 MHz 5.69607 GHz -59.23 dbm —4.29 dB
T - —
i X N ™

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1243

Page Number

Report Version

1 A90 of A314
Report Issued Date : Aug. 24, 2020

. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051228C

LTE Band 41/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

09:4:

24.JUN. 2020

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.28 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.28 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 dbife -pum[.] IS LINE ABS PASS
10 dem- ﬂ 10 dBm H
i .
0 dBm 0dem I
-10 dBm l -10 derm !
0 dam | 1 20 dem | i
SPURIOUS_LINE_ABS | U L
-30 dem—
30 dBm ; |-
40 dam 0 e 71’
' il ot Ll n
‘ - WL 4 iy
-50 dBm
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.501 GHz JIfghurious 5
Spurious Emissions _— Rangelow | Rangeup | RBW | Frequency | Powerabs |  Avimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | ALimit 2,685 GHz 2.690 GHz 100.000 kHz 2.68965 GHz 21.87 dém -8.13 db
2,475 GHz 2.490 GHz 1.000 MHz 2.49015 GHz ~41.56 dem ~16.56 dB 2650 GHz 2.691 GHz | 100,000 kHz 2 59000 GHz 1407 dBm 407 dB
2450 GHz 2.495 GHz 1.000 MHz 2,49484 GHz -21.39 dém -8.39 d& 2,691 GHz 2.695 GHz 1,000 MHz 2.69117 GHz -23.46 dbm ~13.46 db
2.495 GHz 2:456 Gz 50.000 kHz 2.49598 GHz -16.22 dam -3.22.d8 2.695 GHz 2,606 GHz 1,000 MHz 2,60544 GHz -37.45 dBm -24.45 d8
2,498 GHz 2.501 GHz 100,000 kHz 2,49536 GHz 20.27 dem -9.73 dB > 856 GHz 5716 GHz 1,000 Mz 56651 GHe 42.51 chm 1751d8
—
] J ] i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ I o
£ ctrum S um
Ref Level 30.00 dBm  Offset 10.28 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.28 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
20 db’IHH sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem
0 dBm
-10 dam \_l
| |
SPURIOUS_LINE_ABS
-30 dBm v
it ~40 dam LT
40 dem g Moo i
M“M -50 dBm
-50 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit___|
_ Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68595 GHz 8.72 dBm -21.28 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49033 GHz -26.19 dém -1.19 d8 2.690 GHz 2.691 GHz | 100.000 kHz 2.69001 GHz -25.63 dBm -15.63 dB
2490 GHz 2.495 GHz 1.000 MHz 249490 Gz -17.05 dém -+.05 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69124 GHz -19.01 dém -9.01 dB
2,495 GHz 2,496 GHz 50.000 kHz 2,49500 GHz -26.71 dém -13.71 dB 5 605 GH= 3 698 GH2 1.000 Mz 2.69501 GHz 2665 dBm 1565 dB
2,498 GHz 2.501 GHz 100,000 kHz 249887 GHz 8,77 dém -21.23 dB .606 GHz 2.715 GHz 1.000 MHz 5.65804 GHz 31.06 dBm .08 dn
—
T —
I - 1 P

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1243

: A91 of A314
1 Aug. 24, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG051228C

LTE Band 41/ 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.28 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.28 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chiRe -uumﬁ IS LINE ABS PASS
10 dBm: (ﬂ\ 10dem i
0 dm [ 0dém I
-10 dBm: \ -10 dBm ‘ \_|
0 dam | k -20 dBm i
SPURIOUS_LINE_ABS ] m .
-30 dBm N | 1. -30 dém -
40 dBm | I il ‘ 1, 0 dém ‘ i
” [0 LT N FUT RS T
" L
oY
-50 dBm
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.501 GHz JIfghurious 5
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | aLimit 2,685 GHz 2.690 GHz 100.000 kHz 2.685968 GHz 20.45 dBm -9.55 db
2.475 GHz 2.490 GHz 1.000 MHz 248785 GHz -36.74 dBm -11.74 d8 2.690 GHz 2.601 GHz | 100.000 kHz 2.69001 GHz -18.24 dBm -8.24 d8
2490 GHz 2.495 GHz 1.000 MHz 249493 Gz -25.45 dBm -12.45 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69120 GHz -26.77 dBm -16.77 d8
2:495 GHe 2:456 Gz £0.000 kHz 2.49598 GHz -18.45 dam -5.45 d8 2.695 GHz 2,606 GHz 1,000 MHz 2,60551 GHz -37.01 dem -24.01 de
2,498 GHz 2.501 GHz 100,000 kHz 2,49535 GHz 1998 dem | -10.02 8 > 856 GHz 5716 GHz 1,000 Mz 555645 GHe ~37.31 chm 12.31d8
] J ] i

24.JUN. 2020 09:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ I o
£ ctrum S um
Ref Level 30.00 dBm  Offset 10.28 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.28 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 db’IHH sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
0 dBm dem \
-10 dém l [-10 dem l \_|
o darn. | 1 ‘ -20 dem T
SPURIOUS_LINE_ABS ] I
20 dom e -30 dem
Pkl
40 dBm
40 dBm ey "WW-
el -50 dBm
i
-50 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit___|
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68595 GHz 7.15 dbm -22.85 db
2.475 GHz 2.490 GHz 1.000 MHz 249046 GHz -25.83 dBm -0.83 dB 2.690 GHz 2,601 GHz | 100.000 kHz 2,69000 GHz -26.75 dBm -16.75 db
2490 GHz 2.495 GHz 1.000 MHz 249492 Gz -17.71 dém 71 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69119 GHz -20.42 dem -10.42 d&
2,495 GHz 2,496 GHz 50.000 kHz 2,49533 GHz -27.15 dém -14.15 dB 5 605 GH= 3 698 GH2 1.000 Mz 269514 GHz 3181 dBm 168l ds
2,498 GHz 2.501 GHz 100,000 kHz 2,49575 GHz 794 dem | -22.06 d& .606 GHz 2.715 GHz 1.000 MHz 5.65801 GHz 34 65 dBm 563 dn
T —
I - 1 P

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1243

1 A92 of A314
1 Aug. 24, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG051228C

LTE Band 41/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

24.JUN. 2020 1

Date: 2

Spectrum =] sp n 7
Ref Level 30.00 dBm  Offset 10.28 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.28 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
20 dhipe _BPURIOUS LINE_ABS PASS ; 20 chjpe_BPURIOUS LINE AT PASS
10 dBm. fJ 10 dém H
0 dBm J 0dem J \
-10 dBm: kl -10 dBm \ I;‘l
Il
0 dam d \ 20 dem ‘
SPURIOUS_LINE_ABS ‘l J
-30 dBm
BTN L L m
{ | | 3 y | by
0 dem
40 dam I m ll-k'l“ﬁ%l” I h s i T 1
e fh "
M bl Lot “J‘(l L
|
R
-50 dBm
50 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.506 GHz JIf5hurious 5
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit__| 2,680 GHz 2.690 GHz 100.000 kHz 2.68540 GHz 22.70 dém -7.30 dB
2.475 GHz 2.490 GHz 1.000 MHz 2,48796 GHz -31.41 dém -6.41 dB 2,690 GHz 2.601 GHz | 200.000 kHz 2,60003 GHz -16.77 dBm -6.77 d2
2.480 Gz 2.495 GHz 1.000 MHz 2.49489 GHz -19.44 dem -6.44 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69101 GHz -18.61 dBm -5.91 de
2,495 GHz 2,496 GHz 100,000 kHz 2,49598 GHz -14.58 dém -1.58 dB 595 CH= 2,700 GHz 1,000 MHz 269970 GHz 3385 dBm 2085 de
2,498 GHz 2,506 GHz 100,000 kHz 2,49558 GHz ze.7dem | -7.03de 5.700 GHz 5716 GHz 1,000 Mz 570218 GHe ~35.25 dhm ~10'55 b,
T —
I - 1 P

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date:

Spectrum = Spe n v
Ref Level 30.00 dBm  Offset 10.28 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.28 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
20 db’IHH BPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS_LINE_ABS PASS
10 dem- 10dBm
I
o d s Bt s i) it sty
dBm Wiy l l
-10 dam I 10 dem l l——l
50 da l ‘ 20 dBm
ondam—| 1 ‘
SPURIOUS_LINE_ABS J J{ ‘
30 dem _ — hwwﬂ" 1] [t =0 dem m
il g \ HF‘ "
40 dBm " 40 dBm e Yo
50 dem
dBm
-50 dBm
-60 dem
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.506 GHz J|fghurious 1S
Spurious Emissions Rangelow |  RangeUp | RBW | Frequency |__Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.6B8159 GHz 3.50 dBm -26.10 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48074 GHz -26.22 dém -1.22 dé 2.690 GHz 2.601 GHz | 200.000 kHz 2.69001 GHz -28.20 dBm -18.20 dB
2450 GHz 2.495 GHz 1.000 MHz 2,49489 GHz -23.89 dém -10.88 dé 2,691 GHz 2.695 GHz 1,000 MHz 2.69105 GHz -25.25 dbm -15.25 dB
2,495 GHz 2,496 GHz 100,000 kHz 2,49530 GHz -32.64 dém -19.64 dB 595 CH= 2,700 GHz 1,000 MHz 269582 GHz 27 17 dBm 417 de
2,498 GHz 2,506 GHz 100,000 kHz 2.50438 GHz 4,15 dem -25.85 dB 5.700 GHz 5716 GHz 1,000 Mz 570542 GHe ~37.86 cbm 1286 db
e —
I ) - 1 P

Sporton
TEL: +8

International (Kunshan) Inc.
6-512-57900158

FAX: +86-512-57900958

FCCID:

2AJOTTA-1243

Page Number : A93 of A314
Report Issued Date : Aug. 24, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051228C

LTE Band 41/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.28 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.28 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chjpe_BPURIOUS LINE AT PASS
10 dem. 10 dém “
I
0 dBm 0dem ’ ‘
-10 dBm -10 dBm \‘
50 dam -20 dém I
SPURIOUS_LINE_ABS i
| -30 dBm |
-30 dBm A |
I Iy
-40 dem - il 40 dem ik f
-
I T 4 i U111 SO A 1N
ke !
-50 dBm
50 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.506 GHz JIf5hurious 5
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit |
_ Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | alimit 2,680 GHz 2.690 GHz 100.000 kHz 2.68938 GHz 19.45 dBm -10.55 db
2.475 GHz 2.490 GHz 1.000 MHz 248907 GHz -37.01 dBm -12.01 d8 2.690 GHz 2.601 GHz | 200.000 kHz 2.69003 GHz -20.26 dBm -10.26 dB
2490 GHz 2.495 GHz 1.000 MHz 249476 Gz -25.22 dém -12.22 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69104 GHz -22.85 dBm -12.85 d&
2,495 GHz 2,496 GHz 100,000 kHz 2,49539 GHz -20.10 dém -7.10 dB 595 CH= 2,700 GHz 1,000 MHz 269807 GHz ~35.93 dBm 2203 de
2,498 GHz 2,506 GHz 100,000 kHz 2,49657 GHz 19.07 dem | -10.93 5.700 GHz 5716 GHz 1,000 Mz 570034 GHe 4005 cbm ~1503db
] J ] i
24.JUN.2020 10:01:11

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

E ctrum .

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.28 dB Mode Auto Sweep

Ref Level 30,00 dém Offset 10.28 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKARS PAES
20 chihie _EPURIOUS LINE ABS PABS 20 dhiRE_$PURIOUS LINE_ABS PASS
10 dBm 10 gBm
od 1 dgpa 2 o Py P
dam e e i ‘ 1
-10 dém 10 dem l I__l
50 dam l 20 dem ! !
SPURIOUS_LINE_ABS ) )
.30 dem S okt 30 dém
R ol W ~40 dBm by
-40 dBm———m
-50 dBm
50 dBm
-60 dBm
-60 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.506 GHz | ||5-550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.68073 GHz 3.03 dBm -26.97 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49048 GHz -27.52 dém -2.52 d8 2.690 GHz 2.691 GHz | 200.000 kHz 2.69000 GHz -29.50 dBm -19.50 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49484 GHz -24.23 dBm -11.23 d8 2.691 GHz 2.6095 GHz 1,000 MHz 2.69210 GHz -24.97 dBm -14.97 dB
2,455 GHz 2.496 GHz 100.000 kHz 2.49554 GHz -32.73 dBm -19.73 dB 2.695 GHz 2.700 GHz 1,000 MHz 2.69502 GHz 27.20 dbm Z14.20 dB
2,496 GHz 2.506 GHz 100,000 kHz 2.50522 GHz 2.71 dBm -27.29 dB 2.700 GHz 2.715 GHz 1,000 MHz 5.70036 GHz ~36.10 dbm C11.10 dB
—
Y —
) [ i )

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1243

Page Number 1 A94 of A314
Report Issued Date : Aug. 24, 2020
Report Version : Rev. 01



s=amranas. FCC RF Test Report Report No. : FG051228C

LTE Band 41/ 10MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.28 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.28 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_BPURIOUS LINE ABS PASS
10 dem. 10 dém lpi
0 dBm [l 0dem ‘ ‘
-10 dBm -10 dBm [ ‘
0 dam J l 20 dem { ‘
SPURIOUS_LINE_ABS k |
| -30 dBm "
-30 dBm Il m ﬂ
!
m -#0 dBm
40 dem i v | -
i it} W ‘ ) | I W
L :
e ' T2 o
Mbu -60 dBm
-60 dem ‘
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.506 GHz JIf5hurious 5
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | aLimit 2,680 GHz 2.690 GHz 100.000 kHz 2.68542 GHz 18.75 dBm -11.25 db
2.475 GHz 2.490 GHz 1.000 MHz 248940 GHz -38.19 dém -13.19 d& 2,690 GHz 2.601 GHz | 200.000 kHz 2,60001 GHz -28.32 dBm -18.32 dB
2490 GHz 2.495 GHz 1.000 MHz 249499 Gz -30.89 dém -17.89 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69117 GHz -33.77 dem -23.77 dB
2,495 GHz 2,496 GHz 100,000 kHz 2,49536 GHz -22.70 dém -9.70 dB 595 CH= 2,700 GHz 1,000 MHz 269990 GHz 3691 dBm 2ol de
2,498 GHz 2,506 GHz 100,000 kHz 2,49560 GHz 19.20 dBm -10.80 dB 5.700 GHz 5716 GHz 1,000 Mz 570144 GHe ~39-71 chm 14 71d8

)i J (] i

24.JUN. 2020 10:

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum B um i
Ref Level 30.00 dBm  Offset 10.28 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.28 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKARS PAES
20 db,lﬂu sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dBm 10 gBm
0 dém ety L T ey '1
-10 deém 1) 10 dem l l——l
50 dam J ‘ 20 dem !
SPURIOUS_LINE_ABS o J‘ \
-30 dBm: ——1 30 dem WM
MM W -40 dBm
40 dom— 1
50 dBm lainiai |
dem
-60 dBm
-60 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.506 GHz | ||5-550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.6B8619 GHz 1.60 dbm -28.40 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49046 GHz -27.30 dém -2.30 d8 2.690 GHz 2.691 GHz | 200.000 kHz 2.69002 GHz -31.01 dBm -21.01 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49357 GHz -23.85 d&m -10.85 d& 2.691 GHz 2.6095 GHz 1,000 MHz 2.69198 GHz -26.86 dBm -16.96 dB
2,455 GHz 2.496 GHz 100.000 kHz 2.49559 GHz -32.35 dBm -19.35 dB 2.695 GHz 2.700 GHz 1,000 MHz 2.69506 GHz 30,48 dBm Z17.48 dB
2,496 GHz 2.506 GHz 100,000 kHz 2.49897 GHz 2.06 dBm -27.94 dB 2.700 GHz 2.715 GHz 1,000 MHz 5.70008 GHz ~37.73 dbm C12.73 dB
i . ; —
i 2
Date: 24.JUN.2020 10:03:3
Sporton International (Kunshan) Inc. Page Number 1 A95 of A314
TEL : +86-512-57900158 Report Issued Date : Aug. 24, 2020
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : 2AJOTTA-1243



SPORTON LAB.

FCC RF Test Report

Report No. : FG051228C

LTE Band 41/ 15MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

24.JUN. 2020

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.28 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.28 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ paps
d 5 5 ABS loe sPURIOUS. INE_ABS PAES
20 dhipe _BPURIOUS LINE_ABS P 3 20 dbiR '
10 dBm. ‘ 10 dém ‘l
0 dm k\ 0dém J L
-10 dam Jh -10 dem ‘f Yl
o dam -!‘ I -20 dem b E
SPURIOUS_LINE_ABS ! If ‘
| -30 dBm
-30 dBm M
Y| MH l I -0 dem l,' ﬂ' V o |
40 dBm !
Ll UL L L | @
Lot - g " R
o -50 dBm
50 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.511 GHz JIfghurious 5
Spurious Emissions _— Rangelow | Rangeup | RBW | Frequency | Powerabs |  Avimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit__| 2,675 GHz 2.690 GHz 100.000 kHz 2.6B8916 GHz 22.23 dém -7.77 dB
2.475 GHz 2.490 GHz 1.000 MHz 2,48985 GHz -32.70 dém ~7.70 d& 2,690 GHz 2,601 GHz | 300.000 kHz 2,69007 GHz -15.49 dBm -5.49 d2
2.480 Gz 2.495 GHz 1.000 MHz 2.49474 GHz -20.24 dém -7.24 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69108 GHz -23.99 dBm -13.99 d&
2,495 GHz 2,496 GHz 150,000 kHz 2,49598 GHz -18.17 dém -5.17 dB 595 CH= 2,705 Gz 1,000 MHz 270266 GHz 3423 dBm 2irade
2,498 GHz 2.511 GHz 100,000 kHz 2,49584 GHz zazodem | -671de 708 GHz 5716 GHz 1,000 Mz 570642 GHe 41.77 dbm ~16.77°db,
] J ] i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ I o
£ ctrum S um
Ref Level 30.00 dBm  Offset 10.28 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.28 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ paks
20 db’IHH sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PABS
10 dem 10dBm
0 dBm prERVTIO W I el || (oo SRl Sl ‘W
-10 dem ! -0 dem {
50 dam \ﬁ -0 dBm k T
SPURIOUS_LINE_ABS
. W[l 5o cem e
; Y ‘J‘_'
40 dBm b
50 dem
-50 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.511 GHz JIfghurious 1S
Bpurious Emissions Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit___|
_ Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,675 GHz 2.690 GHz 100.000 kHz 2.67595 GHz 2.12 dBm -27.88 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49036 GHz -28.13 dém -3.13d8 2.690 GHz 2.691 GHz | 300.000 kHz 2.69001 GHz -30.31 dBm -20.31 d8
2490 GHz 2.495 GHz 1.000 MHz 249475 Gz -27.03 dém -14.03 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69241 GHz -26.30 dBm -16.30 d&
2,495 GHz 2,496 GHz 150,000 kHz 2,49539 GHz -32,51 dém -19.51 dB 5 605 GH= 3,708 GH2 1.000 Mz 2.69504 GHz ~28.20 dBm 1520 a8
2,498 GHz 2.511 GHz 100,000 kHz 2,49747 GHz 2,29 dem -27.71 dB 5.705 GHz 2.715 GHz 1.000 MHz 5.70876 GHz 39.73 dBm Ci473 B
—
T —
I - 1 P
Date: 24.JUN.2020 10 58

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1243

1 A96 of A314
1 Aug. 24, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG051228C

LTE Band 41/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.28 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 10.28 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 svgPwr
Limit fheck PAES | SPURIGECHHEKABS paBs
20 dhiffe_BPURIOUS | INE_ABS PASS 20 dbjpe—_$PURIOUS LINE ABS PaBS
| ]
10 dBm | 10 dBm /
0 dem } 0 dBm J ‘
-10 dBm L\ -10 dBm [ M L
0 dam ! -20 dem i I
SPURIOUS_LINE_ABS |
-30 dBm 1
-30 dBm T ﬂ
-40 dem - h I “fp cem o I
' o
. Jold, h . L Wl i s
tslblelocl L Jibwon; o
IV#MM -60 dBm
-50 dBm
| Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2,511 GHz | ||5-ERe v
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit 2,675 GHz 2.690 GHz 100.000 kHz 2.68518 GHz 18.77 dBm -11.23 db
2.475 GHz 2.490 GHz 1.000 MHz 248937 GHz -38.14 dém -13.14 dB 2.690 GHz 2.691 GHz | 300.000 kHz 2.69014 GHz -22.67 dBm -12.67 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49497 GHz -28.93 dém -15.93 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69111 GHz -26.02 dBm -16.02 d8
2,455 GHz 2.496 GHz 150,000 kHz 2.49556 GHz -24.20 dBm -11.20 dB 2.695 GHz 2.705 GHz 1,000 MHz 2.69551 GHz 23511 dBm 22211 dB
2,496 GHz 2.511 GHz 100,000 kHz 2.49681 GHz 19.54 dBm 1008 2.705 GHz 2.715 GHz 1,000 MHz 5.70667 GHz ~39.58 dbm ~14.58 dB
Il ] L i
24.JUN.2020 10:0 10:10:18
Spectrum B um i
Ref Level 30.00 dBm  Offset 10.28 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.26 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKARS paks
20 chihie _EPURIOUS LINE ABS PABS 20 dhifE_$PURIOUS LINE_ABS PABS
10 dBm 10 gBm
S——
0 dém S SN E———— 0 B i M
T \
-10 dam -10 dBm {
o darn. \ -20 dBm T
SPURIOUS_LINE_ABS ] lj 1'1
3 dom S e R e W%
-40 dBm
0 dom FM j "'W’m
-50 dBm
S0 dBm
-60 dBm
-60 dam
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.511 6Hz | ||5-050e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraguency |__Powerabs | Atimit | 2,675 GHz 2.690 GHz 100.000 kHz 2.67733 GHz 1.15 dbm -28.85 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48997 GHz -26.03 dém -1.03 d& 2.690 GHz 2.691 GHz | 300.000 kHz 2.69001 GHz -29.15 dBm -19.15 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49482 GHz -25.67 d&m -12.67 d& 2.691 GHz 2.6095 GHz 1,000 MHz 2.69198 GHz -25.73 dBm -15.73 dB
2,455 GHz 2.496 GHz 150,000 kHz 2.49582 GHz -32.23 dBm -19.23 dB 2.695 GHz 2.705 GHz 1,000 MHz 2.69507 GHz Z57.21 dBm Z14.21 dB
2,496 GHz 2.511 GHz 100,000 kHz 2.50013 GHz 1.57 dém -28.43 dB 2.705 GHz 2.715 GHz 1,000 MHz 5.70506 GHz ~36.04 dbm C11.04 dB
— —
) J [ i )
Date: 24.JUN.2020 10:0B:1

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1243

Page Number 1 A97 of A314
Report Issued Date : Aug. 24, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051228C

LTE Band 41/ 15MHz / 64QAM

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.28 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.28 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 vgPuwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ paps
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_BPURIOUS LINE ABS pags
10 dBm 10 dBm ’ﬂ
0 dem \ 0dem J
-10 dBm \I -10 dBm | L
50 dam J -20 dBm ] |
SPURIOUS_LINE_ABS F Ih | |rh
30 dem .ll / -0 dem ﬂ,
Nl | |
40 dem T L1 ‘h ”\ | 40 dem ” r] m'
e el
il LITETININ b s ol ' IRELNT
Glao f 8 .J,Jl, Al T
-60 dBim
-60 dem
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.511 GHz JIfghurious 5
Spurious Emissions o Rangelow |  RangeUp | RBW | Frequency |__Powerabs | Alimit |
_ Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | ALimit 2,675 GHz 2.690 GHz 100.000 kHz 2.685913 GHz 18.55 dBm -11.45 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48830 GHz -36.53 dém -11.53 d& 2.690 GHz 2.691 GHz | 300.000 kHz 2.69001 GHz -26.83 dBm -16.83 d8
2490 GHz 2.495 GHz 1.000 MHz 249417 GHz -29.45 dém -16.45 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69151 GHz -35.08 dBm -25.08 dB
2.495 GHz 2.496 GHz 150,000 kHz 2.49599 GHz -25.16 dBm -12.16 dB 5 605 GH= 2,705 Gz 1.000 Mz 270134 GHz 3686 dBm 5386 dB
2.496 GHz 2.511 GHz 100,000 kHz 2.49686 GHz 18.19 dBm -11.81 dB 5.705 GHz 5716 GHz 1.000 MHz 5.70513 GHz —44.95 dBm 1095 B
I s — v
24.JUN.2020 10:0
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum Spectrum ka
Ref Level 30.00 dBm  Offset 10.28 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.28 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ paks
20 db’IHH sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PABS
10 dem 10dBm
) 0 i i
0 dBm T e " P W
-10 dBm | -10 dBm {
o0 dam \ -£0 dem T
SPURIOUS_LINE_ABS H |
-30 dBm n 0 dem
-40 dBm
-40 deiy
-50 dBm
50 dem
-60 dBm
-60 dam
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.511 GHz JIfghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit___|
| Range Low Range Up | RBW | Fraguancy Power Abs | Atimit | 2,675 GHz 2.690 GHz 100.000 kHz 2.67733 GHz 0.69 dBm -29.31 de
2.475 GHz 2.490 GHz 1.000 MHz 2.49017 GHz -27.73 dém -2.73 dB 2.690 GHz 2,601 GHz | 300.000 kHz 2.69004 GHz -33.39 dBm -23.39 dB
2490 GHz 2.495 GHz 1.000 MHz 249278 Gz -24.87 dBm -11.87 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69225 GHz -29.05 dém -19.05 d&
2.495 GHz 2.496 GHz 150,000 kHz 2.49563 GHz -31.89 dBm -18.69 dB 5 605 GH= 2,705 Gz 1.000 Mz 2.69526 GHz ~30.66 dBm 1786 dB
2.496 GHz 2.511 GHz 100,000 kHz 2.50950 GHz 0.04dem |___-29.96 de 5.705 GHz 5716 GHz 1.000 MHz 5.70570 GHz 39.15 dBm Ci41EdB
—
I ) - | w
Date: 24.JUN.2020 10:0B:29

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1243

Page Number

1 A98 of A314

Report Issued Date : Aug. 24, 2020

Report Version

. Rev. 01



SPORTON LAB.

FCC RF Test Report Report No. : FG051228C

LTE Band 41/ 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

24.JUN. 2020

10:12:07

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.28 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.28 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
20 dhipe _BPURIOUS LINE_ABS PASS p 20 chipe_BPURIOUS LINE ABS u,\-.ﬁ
10 dem- ‘] 10 dBm ”
| i
.10 dem l ‘\ -10 dBm J
) N |
_on dam f 1 -20 dBm l |
SPURIOUS_LINE_ABS
-30 dBm
-30 dBm u
| - dem: e I S
40 dam — ”/ 1 I ¢ il dd Y
-9 de
it il 1 b
1
7 ’“\Mw« YN
-50 dBm
50 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.516 GHz JIfghurious 5
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit |
_ Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit__| 2,670 GHz 2.690 GHz 100.000 kHz 2.68692 GHz 21.97 dém -8.03 db
2.475 GHz 2.490 GHz 1.000 MHz 249028 GHz -30.13 dém -5.13 d8 2,690 GHz 2,601 GHz | 500.000 kHz 2,69000 GHz -15.63 dBm -5.63 d2
2490 GHz 2.495 GHz 1.000 MHz 249439 Gz -21.69 dém -6.59 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69116 GHz -25.91 dBm -15.91 d&
2,495 GHz 2,496 GHz 200.000 kHz 249600 GHz -19.36 dém -6.36 dB 595 CH= 2710 GHz 1.000 Mz 269521 GHz 36 94 dBm 2304 dp
2,498 GHz 2.516 GHz 100,000 kHz 2,49706 GHz 23.05dem | -6.95 de 5710 GHz 5716 GHz 1.000 MHz 571027 GHe T 3059 db,
T
i - )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum S um L
Ref Level 30.00 dBm  Offset 10.28 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.28 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
20 db’IHH sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10dBm
o
0 dBm "" T . W s M 0 g L b T T w\
-10 dem | -3 dem l |
o darn. / -40 dem |
SPURIOUS_LINE_ABS
J 0 dem "
-30 dBm e 4 s
o cor P
40 dBm
50 dem
S0 dam
-50 dBm
-60 dam
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.516 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit___|
_ Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,670 GHz 2.690 GHz 100.000 kHz 2.67638 GHz 1.05 dbm -28.95 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49028 GHz -27.75 dém -2.75 d& 2.690 GHz 2.691 GHz | 500.000 kHz 2.69001 GHz -27.68 dBm -17.68 d8
2490 GHz 2.495 GHz 1.000 MHz 249497 Gz -26.14 dém -13.14 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69363 GHz -26.57 dBm -16.57 d8
2,495 GHz 2,496 GHz 200.000 kHz 2,49557 GHz -30.97 dém -17.57 dB 5 605 GH= 5710 GH2 1.000 Mz 269518 GHz ~27.55 dBm 1455 0B
2,498 GHz 2.516 GHz 100,000 kHz 250046 GHz 0.8 dem | -29.12 de 5.710 GHz 2.715 GHz 1.000 MHz 5.71060 GHz 35.65 dBm i0.65 0B
T —
I - 1 P

e: 24.JUN.2020 1

0:13:23

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1243

1 A99 of A314
1 Aug. 24, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG051228C

LTE Band 41/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.28 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.28 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
20 dhipe _BPURIOUS LINE_ABS PABS 20 dblfe _$PURIOUS LINE ABS u,\-.--.-’\
10 dem: ” 10 dém ”
0 dBm f” 0dem “
-10 dBm: - II -10 dBm |
If
0 dam yr V\ 20 dem |
SPURIOUS_LINE_ABS J
-30 dBm
30 dom L i‘ m r i
1
40 dBm Lot L M , <4 dem I 1L
! ‘l | il |,
- AL 0 com T wa
e S I o i
.Lw -60 dBm
50 dBm
‘ Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.516 GHz JIfghurious 5
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | ALimit 2.670 GHz 2.690 GHz 100.000 kHz 2.68889 GHz 19.77 dBm -10.23 db
2,475 GHz 2.490 GHz 1.000 MHz 2.48990 GHz ~36.87 dem ~11.87 d 2 690 GH= 2.691 GHz | 500,000 kHz 259001 GHe 1815 dBm o 16 ds
2.480 Gz 2.495 GHz 1.000 MHz 2.49398 GHz -26.64 dBm -13.64 dB 2.691 GHz 2.695 GHz 1.000 MHz 2.69114 GHz -27.69 dBm -17.89 d&
2,495 GHz 2,496 GHz 200.000 kHz 2,49500 GHz -25.65 dém -12.65 dB 5 605 GH= 2710 GHz 1.000 Mz 269830 GHz ~37.30 B 2430d8
2,498 GHz 2.516 GHz 100,000 kHz 2,49708 GHz 20.24 dem -9.66 dB 5.710 GHz 5716 GHz 1.000 MHz 571085 GHe 45.74 dBm 3074 db,
I : — v
24.JUN.2020 10:12:35

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum S um L
Ref Level 30.00 dBm  Offset 10.28 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.28 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
20 db’IHH sPURIOUS_) INE_ABS PABS 20 GBHTIP' SPURIOUS _LINE_ABS PASS
10 dem 10dBm
0 dém yry e gy
{M"“w o o »-ww\
-10 dém l |
SPURIOUS_LINE_ABS | | o
30 dem W“w )| V‘r e
w 40 dom me
-40 dary, W
-50 dBm
50 dem
-60 dBm
-60 dam
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.516 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit___|
_ Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,670 GHz 2.690 GHz 100.000 kHz 2.67502 GHz 0.35 dBm -29.65 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49011 GHz -27.47 dém -2.47 d 2.690 GHz 2.691 GHz | 500.000 kHz 2.69003 GHz -28.66 dBm -18.66 dB
2490 GHz 2.495 GHz 1.000 MHz 249413 Gz -25.84 dém -12.84 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69106 GHz -26.32 dBm -16.32 d&
2.495 GHz 2.496 GHz 200,000 kHz 2.49595 GHz -32.03 dBm -19.03 dB 5 605 GH= 2710 GHz 1.000 Mz 2.69535 GHz ~28.70 dBm Ji5 798
2.496 GHz 2.516 GHz 100,000 kHz 2.50788 GHz 0.4 dem | -29.86 de 5.710 GHz 5716 GHz 1.000 MHz 5.71043 GHz 37.06 dBm 1006 B
Y —
I - J1 P

2: 24.JUN.2020 10:13:39

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1243

Page Number
Report Issued Date
Report Version

: Aug. 2

1 A100 of A314

4, 2020

. Rev. 01



SPORTON LAB.

FCC RF Test Report Report No. : FG051228C

LTE Band 41/ 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.28 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.28 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_BPURIOUS LINE ABS PASS
10 dem- ‘ﬂl 10 dBm J"i
o dem |\ 0 dem “
-10 dBm: H -10 dBm J' h
0 dam / q 20 dem 1 |
SPURIOUS_LINE_ABS |
| -30 dBm
-30 dém i r J
40 dBm | un l ) -4 dem , .
R T Wil | Ly & con - Ul
— L i ————L v
b j Mabbood I, 1[50 dem
50 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.516 GHz JIfghurious 5
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit |
_ Rangelow | Rangeup | RBW | Fraquancy Power Abs | ALimit 2,670 GHz 2.690 GHz 100.000 kHz 2.68692 GHz 18.68 dBm -11.32 db
2.475 GHz 2.490 GHz 1.000 MHz 248634 GHz -36.19 dém -11.19 d& 2,690 GHz 2,601 GHz | 500.000 kHz 2,60004 GHz -25.53 dBm -15.53 dB
2490 GHz 2.495 GHz 1.000 MHz 249475 Gz -27.68 dém -14.68 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69100 GHz -34.59 dem -24.59 d&
2,495 GHz 2,496 GHz 200.000 kHz 2,49534 GHz -27.91 dém -14.31 dB 595 CH= 2710 GHz 1,000 MHz 269787 GHz 3815 dBm 251t de
2,498 GHz 2.516 GHz 100,000 kHz 2,49712 GHz 1886 dem | 1134 5710 GHz 5716 GHz 1,000 Mz 571037 GHe —43.76 cbm ~1676 b
T
1 - )

24, JUN. 2020 10:12:50

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum S um L
Ref Level 30.00 dBm  Offset 10.28 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.28 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
20 db’IHH sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10dBm
ode
0 dBm (TR o
l;m-w NET— T T L g """""“’”"‘"‘"‘W
-10 dem 1 -1 dem \ |
o darn. } l -40 dem T
SPURIOUS_LINE_ABS ] f 1
-0 dem
30 dBm i I ~r—
[y h‘ T w ——
lb\‘ 40 dBm y v PO
40 dByy,
50 dem
50 dam
-50 dBm
-60 dam
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.516 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | powerabs | Alimit___|
_ Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,670 GHz 2.690 GHz 100.000 kHz 2.68445 GHz -0.82 dBm -30.82 dB
2.475 GHz 2.490 GHz 1.000 MHz 249025 GHz -26.84 dBm -1.84 d 2.690 GHz 2,601 GHz | 500.000 kHz 2.69001 GHz -32.79 dBm -22.79 dB
2490 GHz 2.495 GHz 1.000 MHz 249226 Gz -25.34 dém -12.34 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69362 GHz -30.73 dBm -20.73 d8
2,495 GHz 2,496 GHz 200.000 kHz 2,49516 GHz -31.61 dém -18.61 dB 5 605 GH= 5710 GH2 1.000 Mz 269553 GHz 32.56 dBm -16.56 dB
2,498 GHz 2.516 GHz 100,000 kHz 2.50529 GHz -0.81 dBm -30.81 dB 5.710 GHz 2.715 GHz 1.000 MHz 5.71104 GHz 40.96 dBm it 98 B
]" T ; —
1 P
Date: 24.JUN.2020 10:13:54

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1243

Page Number
Report Issued Date : Aug. 24, 202
Report Version : Rev. 01

1 A101 of A314

0



SPORTON LAB.

FCC RF Test Report

Report No. : FG051228C

Conducted Spurious Emission

LTE Band 41 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum ué]
Ref Level 0.00 dem  Offset 9.95 d& Mode Auto Sweep Ref Level 0.00 dem Offset 9.95 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
_10 AP R REGUE A BE nabe _10 dBTP—bRURIGUE e ABS nak
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
| -40 dBm 1
&_.q T - ,.L..—M( O ata. st i St ——
st
60 dBm
=70 dBm
-80 dBm
-an dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz | ||| Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 854.81509 MHz -49.48 dbm -24.45 dB 30,000 MHz 1,000 GHz 1.000 MHz 998.78811 MHz -48.50 dBm -24.50 db
1.000 GHz 2,475 GHz 1.000 MHz 2.46376 GHz -49.41 dBm -24.41 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.45159 GHz -49.30 dBm -24.30 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.80494 GHz -48.60 dBm -23.60 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.80452 GHz -48.80 dBm -23.80 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.99300 GHz -35.62 dBm -10.62 dB 3.000 GHz 7,000 GHz 1.000 MHz 4.99300 GHz -37.39 dBm -12.39 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.91976 GHz -46,21 dBm -21,21 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.39985 GHz -46.15 dBm -21.15 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.83350 GHz -44.00 dBm -19.00 dB 10.000 GHz 14,000 GHz 1.000 MHz 11.54501 GHz -44.15 dBm -15.15 db
14.000 GHz 18.000 GHz 1.000 MHz 17.02587 GHz -41.79 dBm -16.79 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.91451 GHz -41,91 dBm -16.91 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.85615 GHz -41.51 dBm -16.51 dB 18.000 GHz 27,000 GHz 1.000 MHz 192.86365 GHz -41,57 dBém -16.57 d&
—_— —
{ 1 J L] ( )| J L]

Dater 16, JUN 2020 03:13:30

Date: 16 JUN. 2020 03:14:25

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum o
Ref Level 0.00 dBm  Offset 9.98 dg Mode Auto Sweep Ref Level 0.00 dBm  Offset 0.08 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit gheck PARS Limit heck PA
10 dBME—GRURICUS LINE ABS naks 10 dBrE—BRURIOUS HINE ABE ;
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
dam -40 dBm —
" P A - A, R cicas: ity ettt v M
el oo
60 dB 60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
-a0 d8 90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | (| start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 951.28186 MHz -49,38 dBm -24.38 dB 30,000 MHz 1,000 GHz 1.000 MHz 955.64468 MHz -40.40 dBm -24.40 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.46044 GHz -49.40 dBm -24.40 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.46855 GHz -49.38 dBm -24.38 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.83471 GHz -48.57 dBm -23.57 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.81150 GHz -48.681 dBm -23.61 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.18198 GHz -38.83 dBm -13.83 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.18198 GHz -39.83 dBm -14.83 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.80577 GHz -46.05 dBm -21.05 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.00227 GHz -45,99 dBm -20.99 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.93751 GHz -44.06 dBm -19.08 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.63940 GHz -44.05 dBm -19.05 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.04437 GHz -41.72 dBm -16.72 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.03687 GHz -41.94 dBm -16.94 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.87965 GHz -41.46 dBm -16.46 dBb 18.000 GHz 27,000 GHz 1.000 MHz 19.88015 GHz -41,44 dBm -16.44 d&
_— —_—
( ) J o ( Il ] i

Date: 16.JUN.2020 03.15:19

Date: 16.JUN.2020 03:16:14

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1243

Page Number 1 A102 of A314

Report Issued Date : Aug. 24, 2020

Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051228C

LTE Band 41 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum u%;" Spect 1 ué]
Ref Level 0.00 dem  Offset 9.95 d& Mode Auto Sweep Ref Level 0.00 dem Offset 9.95 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
_10 dBmE—RuRE e aps nabe _10 dBTP—p UGS e ABE .
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
40 dBm -40 dBm
o SR ol
. ol o e W — B e
bk Lt s
60 d8 60 dBm
-70 dBrv =70 dBm
-80 dBm -80 dBm
a0 de -an dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz | ||| Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | AL |
30.000 MHz 1.000 GHz 1.000 MHz 872.75112 MHz -49.46 dbm -24.46 dB 30,000 MHz 1,000 GHz 1.000 MHz 893.59570 MHz -48.93 dBm -23.93 db
1.000 GHz 2,475 GHz 1.000 MHz 2.47113 GHz -49.54 dBm -24.54 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.33251 GHz -49.61 dBm -24.61 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.83898 GHz -48.61 dBm -23.61 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.81192 GHz -48.79 dBm -23.79 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.37095 GHz -43.15 dBm -18.15 dB 3.000 GHz 7,000 GHz 1.000 MHz 5.37095 GHz -43,07 dBm -18.07 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.90727 GHz -46.08 dBm -21.08 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.87277 GHz -46.,04 dBm -21.04 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.82540 GHz -44.15 dBm -19.15 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.83480 GHz -44.05 dBm -15.05 db
14.000 GHz 18.000 GHz 1.000 MHz 15.91851 GHz -41.93 dBm -16.93 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.03587 GHz -42,03 dBm -17.03 d8
18.000 GHz 27.000 GHz 1.000 MHz 19.86465 GHz -41.41 dBm -16.41 db 18.000 GHz 27,000 GHz 1.000 MHz 19.87265 GHz -41.43 dBm -16.43 d&
{ 1 J L] ( )| J

Dater 16 JUN 2020 03:17:08

Date: 16 JUN 2020 03:18:03

LTE Band 41 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum
Ref Level 0.00 dem  Offset 9.98 dg Mode Auto Sweep Ref Level 0.00 dém Offset 9.98 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
_10 dde—BRuURE E ABS nabs _10 dBre—BRURIOUS LINE ABE ¢
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
derm — — -40 dBm 1 —
. __,Lm e Mty -~ ‘___J.,,,...--\' P e i el
el b il
-50 dg 50 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
a0 de -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | |[(Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Range Low Range Up | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 976.97401 MHz -49,29 dBm -24.20 dB 30,000 MHz 1,000 GHz 1.000 MHz 851.90655 MHz -40,32 dém -24,32 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.45196 GHz -49.07 dBm -24.07 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.45159 GHz -49.28 dBm -24.28 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.79597 GHz -48.70 dBm -23.70 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.81762 GHz -48.51 dBm -23.61 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.99350 GHz -36.08 dBm -11.08 dB 3.000 GHz 7,000 GHz 1.000 MHz 4.99350 GHz -37.76 dBm -12.76 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.89427 GHz -46.07 dBm -21,07 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.87627 GHz -46.02 dBm -21.02 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.83140 GHz -44.05 dBm -19.05 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.42095 GHz -44.20 dBm -15.20 db
14.000 GHz 18,000 GHz 1.000 MHz 16.34346 GHz -42.09 dBm -17.00 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.04737 GHz -41,94 dBm -16.94 dB
18.000 GHz 27.000 GHz 1.000 MHz 15.86065 GHz -41.32 dBm -16.32 dB 18.000 GHz 27,000 GHz 1.000 MHz 15.85215 GHz -41.40 dBm -16.40 db
( ) J ( ) ] i

Date: 16.JUN.2020 03.18:57

Date: 16.JUN.2020 03:19:52

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AJOTTA-1243

Page Number 1 A103 of A314
Report Issued Date : Aug. 24, 2020
Report Version : Rev. 01





